ASSEMBLY INSTRUCTION

ITEM # : 200-105HQ GREY MEADOW QUEEN HB

NOTE : THIS ITEM NOT RECOMMENDED FOR COMMERCIAL USE
KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED ! !

PARTS LIST HARDWARE LIST
NO. | SKETCH DESCRIPTION QTY NO. | SKETCH DESCRIPTION QTY
A ﬂ PANEL HEADBOARD I1PC 1| @ |BOLT M8 x 35| 6PCS
B | e | LEG[R) IPC| | 2| o [BOLUT M6x30 | 4PCS
C | === | LEG | IPC| | 3| O |SPRING WASHER M8 |10 PCS
D / STRETCHER I1PC 4 FLAT WASHER M8 x 18110 PCS
5 | S | ALLENKEY M3 | 1PC
6 | SN | ALLENKEY M4| 1PC
STEP 1
Assembly Panel Headboard (A), Leg(R) (B) and
Leg(L) (C) with Flat Washer (3), Spring Washer (2),
Bolt (1) and tighten by Allen Key (4)
BACK VIEW
s
0
4
0 o 3
6. 2

.

MADE IN MALAYSIA

PAGE: 1/1




	Sheets and Views
	Model


